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. |Description Size
Washer M8
B-42 |Hex Socket Cap Screw | MBx20
B43  |Screw MEx12

NO. Description Size
B-01 |Hex Hand Plugs e
B02 |Screw MSxi2
B-04

B-05

B-06

iN A 4‘3':

Fan

;];W Cap |
Plats |

Screw MEx12

B-50 |Screw Mex12

B-44
B-45
B-46 :
B47__|Hex Socket Cap Screw |
B-48
B-49

B-52  [Molor ~2hp
Plale, Supparter
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B-11 |Drive belt | GBOxEM
B-12 |Plate, support |
B-13 |Washer
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|
816 |Ball Hushing |.
B-17_|Ball Bearing _ 608
818 [SpringWasher  |wg
B19 Hexhut M8

B-20 |Rear Pulley
B21 |SetScrew M6xE

B-22 |Folow Belt !
B-23 |Hex Socket Cap Screw | 3H6%a4"
B-24 |Hex Nut jans
B-25 |Sensor
B-26 |Piate, support
B-27 |Washer
B-28 |Nut

829 |Screw W20
B-30 |Start Switch
B-31 [StopSwitch |
B-32_|Emergency Stop Switch
B-33 [Tapping Switch

{B-34 [Pump Switch

835 |speed Control Knob
B-36 |Spesd Display techometer
B37 |Screw M5x6
B-38_|Conirol Panel LD

o
— |t | i | | |l | M—,;*m.n*um_n._nu_;_-._h_hh-u-

I‘\:l—l-h—l-—l-—'ll—'l-—'lu-i-i|m|




DTA32VP

WISENT




WISENT

DTA32VP

NO. Description Size Qty NO, Description Skze | Qty
A-01__|Flat Head Screw MBx16 | 4 | |A49 [Hex Socket Cap Screw | M6x16 3
A2 |Cover 1| |A50  |AllenWrench 1
A-03 _|Feed Clutch Rod 1| |A61  |LockNut _ 1
A4 |Pin ] 1| |AB2 [Top plate, spindie 1
A-05 _ |Roll Pin _ 2 | |AB3  |TaperRoller Bearing  |30206 1
ADE  Sel Screw M58 2 A-54  |Drill Shifier | 1 ]
A7 | Grip 2 | |A-55 |HexSocketCap Screw  |MEx16 1
A08 |Feed Handle 2 | [AB66  |Washer M6 1
A09 |Feed Handis Body 1| |A57  |Depth Scale Bracket 1
A-10 _|Steel Ball 114" 1| |A58  |Swivel Handle i 1
A1t |Spring 1 | |A59 |Depth Rod . 1
A-12_ |Sel Screw MBx8 4 | |AB0 |SetScrew Mex8 | 1
A-13 |Spring Washer ™ 2 | |81 |HexSocketCap Screw |1M™2 | 1
A-13A |Hex Socket Cap Screw | M4x@ 1| |AB2  |Spring Washer 104" 2
A-14 | Scale Guider N 1| [AB3  |HexNut 114" 1
A-15 | Scale disc 1| |AB4  |Oil Seal T2x45x8 | 1
A-18 _|Hex Socket Cap Screw  [Mdx12 2 | |a85 |spindie 1
A-17 _ |Hex Socket Cap Screw  |MBx25 3 A-66  |Tager Roller Bearing 30207 1
A-18  Pin 1| |AB7 |Gl 1
A19  Key 620 1| |a68 |Rubber Washer 1
A-20 _|Flat Head Screw Méx8 1| |A69  |Quil Support Pin 1
A21  |HexSocketCapScrew |Msx10 | 1 | [A70 |cciip 530 1
A-22  |Hex Nut nas 1| |A71 _|Ball Bearing 620622 | 1
A23  |HexSocket Cap Screw  |M4x5 1| [a72 | Wom gear 1
A-24 | Swivel Handle 1| [A-73 |Guide block 1
A25 |Spring Cap 1| |a7a_spmng 1
A28 |Spring 1| |A-75  |Jaw Cluich 1
A-27 |Support Shaft 1| |a78_|specal Spring 1
A28 Hex Socket Cap Screw  |MEx30 3| |ATT_ |Jaw Clutch Cover 1
A-29  |Spring Supporter 1 | |A78  |Fial Head Screw MBx16 3
A-30 |Bal Bearing 80062 | 1 | |A79 |Adjustable Screw 1
A3 |CClip 5-30 1| [»-80 |Ball Bearing 63052Z | 1
A-32 |Feed Shaft 1| |A82  |Hex. Nut M5 | 1|
A-33  |Screw Bushing 1 | |A85 |Cover 1
A-34  Sleeve 1 A-B6  |Set Screw IMEx12 3
A-35 |Ball Bearing 60042Z | 2 | |AB7 [Cap 1
A-37 _|Key Bxis | 1 A-B8  |Set Screw MBS 1
A-38  Worm Shaft Support 1 A-89 |Hex Socket Cap Screw  [MBx20 | 3 |
A39  SetScrew Mex12 | 3 | |a®0 ladp 1
A-40 | Screw M55 4 | [a91 [speed Change Lever 1
A42  |Set Knob 1 A02  |Change Lever Body | 1
A48 |HexSockelCapScrew |MBx16 | 1 | |A03 |SetScew  M3@ | 1
A47 _|Special Washer 1| |94 |Speed Change Bracket 1
A48 |Scale Ring 1
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A-164 |Micro Switch Bracket
A-165 |Micro Switch Support Rod 1

s Hesoription Sive A-166 |Micro Switch :
A0S Spdng — A-167 |Cross Head Screw M3x18 :
A0S Sieel Bal = A-168 |Set Screw 1 |
AT 1 Spring Pin A-176 |Pin ﬂ

A-98 _|Speed Change Support
A-89  |Speed Change Pin

A-100 |Screw M4x6
A-101_ |Operating Lever Plate
A-102 [Hex Socket Cap Screw  |M8x25
A-103 |Speed Change Cover

A-177 _|Hand wheel Handle
A-178 _|Pin Hole Plate
A-179 |Pointer

A-180 |Handle wheel
A-181 |Actuator Plate

|

A-182 |Washer M5
A-104 |Hex Head Bolt M12>80 A-183 NS0
AY0D, Jow A-184 |Limit Switch
00 (h Cap SIS A-185 |Cross Head Screw M4:x20
A-107 _|Ball Bearing 600322

A-186 |Feed Base

A-108 |Sliding Shaft
A-108 |Speed Change Gear

A-187 |Depth Plate
A-188 |Worm Shaft
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1
A110 CClp R38 1 A-189 | Drive spindle pulley M=8,T=64
A CWP'“ 1_{ [A180 |Top spindie pulley M=5T=38
A1 opiy Wiester A 4 | [a191 |Feed Cover
A-113 |Hex Socket Cap Screw |M6x16 4
A-114 |Hex Nut M20 1 = — = e
A115 [Spacer Llle1  |pin 3x16 1
A-118 |Belleville Spring Washer 2 e i ;
A-117 _|Worm gear 1 G3__|Bushing 9
A-118 |Spacer 1 g :
A-119 |c-Ciip R42 B oy i e 1
A-120 |Ball Bearing 800422 (i | o= = ;
D —— | 1
A-123 |Shaft M6x8 1 | (B2 —qSsfery Guard :
A-124 |Gear() 1| [ —{ower Bracket Bar ]
nizs e : G-10  |Hex, Socket Cap Screw |M8x12 2

i G-11__|Support Am 1

A126 10ean$) 111612 Hex, Nut 308" 2
A-127 _|Ball Bearing 620272 i = Gasing Wakher e :
A-128 [Set Screw M6x8 T § oy e — e
Aci20 Bush 11 |615 |Hex.SocetCap Screw | M8x20 2
A130__Rear Worm Geer ' {|e-16  |Lock BoltWith Knob 1
A-131 |Key 6x20 1 1
A-132 |Ball Bearing 600322 B e i :
A-133 |Hex Socket Cap Screw  |M8x20 2 {154 |cromiCaome = ;
A-134 |Rear Worm Gear Bracket 1
A-135 |Head Body 1
A-136 |C-Clp S-45 1
A-137 |Ball Bearing 60092Z 2

1

A-138 _|Bearing Spacer
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114"

Hex Socket Cap Screw

15112

Spring Pin

425

Rack

Connecling Rod (Thread

Table

(26

b2

G217
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NO. |  Descripn | Size |Qiy
C-33_|Spring Pin 425 1
C-34 _|Crank Shat 1
C-35 _|Ball Bearing 60SZ | 1
C-38 |Bevel Gear 1 1
C37  |Set Screw s | 1
C-38  |GearBrackel 1
C38 _|Smal Bevel Gear 1
C40 |Flange 1
C41  |Spring Washer M5 2
C42 |HoxSocketCap Screw  |M6Z5 | 2 |
C43 | Ball Bearing 6206 | 2
C47 | Support Collar | 1]
C48 |Coupler 1
G40 [Tube 1.5 1
C50  |Clamping 2
C-51  [Cross Cap Screw |36 | 2
(G52 |Plate, Cover 1
C83 Tibe 1
C54  [Screw Wz | 3 |
G5 |Coclant Pumy By |
C-58  |Hex Cap Screw Wz | 4
C57_|Hex Socket Cap Scrow _ MBX20 | 2 |
C-68  |Support Plate 1
C59 |ONIOFF Vave 1
CE0  |Nozzle 1
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NO. |  Description | Size | Quy |
D-01  |Electric Control Box wiDoor and Lalch ...
D-02  |Plastic Plate | 1
D-03  Screw M6 4
|D-04 | Plate, Cover . 1
D05 |Electric Base Plate —
D08 |Terminal Plate s, 1 2
D07 |Aluminum Rail Plate 1
D08  |Contactor DA 224V 2A, A
D-00  |Safety Switch Assembly |3 14A | 4
D10 [Transformer  [avovizav |
D11 Fuse (0.58) _ | 2

_ |Fuse 34) | 1
D12 |Screw _ M4x20 ;
D13 |Washer e | 2
D-14  [Delta Inverier [ 1
D-15 |Relay B 2
D-16  |Hex Socket Cap Screw  |M6x16 4 |
D17 |Washer M 4 |
|D-18  |Hex Socket Cap Screw  |M8x12 4 |
D19 |Washer L 4
D20 |Cable Relief | 2
D21 |Electric Cable 1
D-22  |Braking resistor i
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Item USSCTiXion Technical Suppliers
designation lur:cngon Quantity data Supplier | oiorence Remarks
. Uiea0v
Disconnecting CE
Q S 1 16A KEDU ZH-C316 L
1P54
F1 1 600V
F2 Fuses 1 0.5A 30mm | GIN SING
F3 1 600V 3A
Coil24v |
50/80Hz UL CSA
Ui=860V CE
KM1 1 AC1=25A ICE 158-1
KM2 Contactor 1 AC3 NHD C-12D10 BS 5424-1
220V 2.2KW VDE 0660
380V 4.0KW J13 8325
4<<g>>
Bt
i Relay > 2p BETA BMY52C | CE CUS
-
T Transformer 1 230~380V LCE SL-3240 CE
24V BOVA 25A
. 380~460V
Variable speed
O | SeuNmeed 5 ng;z:cv DALTA 015M43B CE
200W 4000
BR Braking resistors 1 200W.700 DALTA 200W 40002 CE
| Adjust-speed RV-24YN20S
VR st 1 5KQ DALTA sl
Pyl butions 000V NLB22F-20GA cE
s83 on 1 PL 24V 2a nHD, | i)
s82 Stop 1 260V 10A 1b
$B1 | EmemgencyStop| 1 2O0VI0A | Kevon | kezEsse s
SB4 Tapping Switch . ”fm“ Sa NHD. |NSS22-S3-30-B CCUES
R ... N (S
$85 | ReverseSwitch | 1 250v10A1a | NHD. | NPBZZEINS | CF
S86 Pump Switch 1 250V 10A 1a
Ty 3 AC 600V 20V =
X8 Terminal block 24 oo ion | D NHC-10 cE
CE
AC-15 EN 609474
sat Limit Switch 1 o oay | HIGHLY ED-32 opnds,
1P65
SQ2 (Reverse) 1 CE
Micro-Switch ‘m HIGHLY | VT16051C2 VDE
a3 (Forward) 1 | CSA
SQ4 Limit Switch 1 250V 10A | HIGHLY | 2Z15G1308 \foi
M1 Motor 1 gf:,’,' 380V KAISHEN | KS-180400 | ICE 34-1
Motor 1 |230,380V 1/8HP| KAISHEN | KS-315400 | ICE 34-1
- 380~400V PS5
EV1 Ventilator i | ‘SoenoA KAKU | KA1238HA3BAT s




